Intertek

TEST REPORT NUMBER: SZHJ148251

APPLI CANT: GUANGZHOU PLATO PLASTIC CO. , LTD DATE: Sep 10, 2007
DAYUAN VI LLAGE HENGLI TOAN NANSHA
DI STRI CT GUANGZHOU CI TY GUANGDONG
CHI NA

ATTN. - SR HE

SAMPLE DESCRI PTI ON:
ONE(1) PIECE OF SUBM TTED SAMPLE SAI D TO BE 18QZ PVC TARPAULI N(WHI TE) .
COUNTRY OF ORIG@ N : CH NA
VENDOR . PLATO PLASTIC CO, . LTD.
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TESTS CONDUCTED:
AS REQUESTED BY THE APPLI CANT, FOR DETAI LS REFER TO ATTACHED PACE(S)
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CONCLUSI O\
TESTED SAMPLES STANDARD RESULT
SUBM TTED SAMPLE EN/71 PART 2 : 2006 EXCLUDI NG SEE RENMARK

CLAUSE 4.1 SURFACE FLASH
FLAMVABI LI TY TEST

EN/71 PART 3 : 1994 AND PASS
AVENDMVENT Al @ 2000 AND
AC : 2002
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REMARK : THE EN71-2:2006 FLAMVABILITY TEST IS APPLY TO FI N SHED TOY
PRODUCT. THI' S TEST IS FOR REFERENCE ONLY.
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AUTHORI ZED BY:
FOR | NTERTEK TESTI NG SERVI CES
SHENZHEN LTD.

BEN N. L. LIN
GENERAL MANAGER
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Intertek

TEST REPORT NUMBER: SZHJ148251

TESTS CONDUCTED

1 FLAMVABI LI TY TEST

W TH REFERENCE TO EUROPEAN STANDARD ON SAFETY OF TOYS EN/1 PART 2 :

2006.

CLAUSE TESTI NG | TEM5 ASSESSVENT

4.1 GENERAL P

4. TOYS TO BE WORN ON THE HEAD NA

4.3 TOY DI SGUI SE COSTUMES AND TOYS | NTENDED TO NA
BE WORN BY A CH LD I N PLAY

4.4 TOYS | NTENDED TO BE ENTERED BY A CH LD NA

4.5 SOFT FILLED TOYS WTH A PILED OR TEXTI LE NA
SURFACE

REMARK @ P = PASS NA = NOT APPLI CABLE

DATE SAMPLE RECEI VED : SEP 03, 2007
TESTING PERIOD : SEP 03, 2007 TO SEP 05, 2007

2 TOXI C ELEMENTS ANALYSI S

AS PER EURCPEAN STANDARD ON SAFETY OF TOYS EN/1 PART 3 : 1994 AND
AMENDVENT Al @ 2000 AND AC: 2002, ACI D EXTRACTI ON METHOD WAS USED
AND TOXI C ELEMENTS CONTENT WERE DETERM NED BY | NDUCTI VELY COUPLED
ARGON PLASVA SPECTROVETRY.

LIMT

RESULT | N ny/ kg ng/ kg

SOL. BARI UM ( Ba) 21 “1000
SOL. LEAD (Pb) <5 90
SO.. CADM UM ( Cd) <5 75
SCL. ANTI MONY ( Sb) <5 60
SCL. SELENI UM ( Se) <5 500
SAL. CHROM UM (Cr) <5 60
SCL. MERCURY ( Hg) <5 60
SOL. ARSEN C (As) <2.5 25

SAL. = SOLUBLE
< = LESS THAN
ng/ kg = M LLI GRAM PER Kl LOGRAM

DATE SAMPLE RECEI VED : SEP 03, 2007
TESTI NG PERI OD : SEP 03, 2007 TO SEP 06, 2007
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END OF REPORT
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